

Waterproof Test Report

Part Name	swinghandle	Part No.	1107SSSU3-01D	Part Materials	stainless steel AISI316
Consigner	Sales Department	Samples	1	Test Facility	Quality Department
Test Items	IP65	Test Date and Time	18/11/2020	Report No.	20105
Test Requirements	according to IEC60529/IEC529 standards				
Test Instrument	Waterproof test equipment				
Test Condition	Depth of water: 600-800mm				
	Soaking time: ≥ 5 min				
	Temperature: 25°C				
Test Record	Number	T1 Start Time	T2 End Time	Result	
	1	14:35	14:36	No water leakage	
	2	14:36	14:38	No water leakage	
	3	14:38	14:40	No water leakage	
Test conclusion	After immersing in water for 5 minutes, there is no water leakage. Products meet IP65 protection standards.				
Remarks	See attached photos and video for the test process				

Tester/Date Xu Li 18/11/2020

Auditor/Date Frank Fan 18/11/2020